NO. Parts NO. Description

01 008PS01702 Rubber cover - For 1/4"-20
02 006CS01701 KS-017 - 1/4"-20X3/8"-16X67.7
03 008PS01701 Rubber cover - For 3/8"-16
04 004A09004K Head - 942.5X(043.3X65.5
05 004A14504K Riser - 25.4X»30.2 With helicoil
06 004A14505K Riser - 30.4X®»35.2 With helicoil
07 | 004A0827G01K Knob - M8X27 With kupo logo
08 007SJ23D Set screw - M6X8

09 [ 004A0816G01K Knob - M8X16

10 008RCTO3 O ring - p5.5XP35

11 008RCTO1 O ring - 5.7X@40

12 004A19807P Brake - 2-25

13 004A19808D Brake - 3-25

14 004A19809P Brake - 4-30

15 004A19810D Brake - 5-30

16 004A19811P Brake - 6-35

17 003AY2529J Tube1 - p25X1.5X935

18 003AY3018J Tube?2 - p30X1.5X866

19 003AY3539J Main tube - 35X1.5X829
20 008P09001 Tube base - $27.4X38

21 007TY49 Spring - »8.5X®0.9X23

22 004Z09001DW Base button - 35X17.8

23 004A09001K Upper spider

24 004A09002K Lower spider

25 004A09003D Brake - 50X8X13.4

26 008P07010 Button -20.1X17.4X11

27 007SZ10D Set screw - M3X12

28 007TY44 Spring - 4.2X7.6X12X®0.6
29 005A09001 Aluminum sheet - 24X21.5X1.0
30 007SZ01DW Phillips screw - M4X8

31 003AY2225J Foot tube - 22.2X1.0X685
32 007MF6A01D Lock nut - M5X8X5

33 007DPO1 Nylon washer - 5.3X@10X1.2
34 007SXP29D Phillips screw-M5x36

35 00219801Y Stripe-3x15x310.5

36 008P19801 Foot pad - 20.1X20.4X18




